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TEST REPORT

Sample Name: LED NEON STRIP
Applicant Name: Olympia Lighting Co., Ltd.
Manufacturer: Olympia Lighting Co., Ltd.
Supplier: /

Buyer: /

Signed for and on behalf of

Shenzhen BCTC Technology Co., Ltd.
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Tested by Stone Shi ;‘C\hc, gh’ _ Inspected by Nico Zou M" ’

Nov. 22, 2016

Approved by AwenH
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Applicant Name:  Olympia Lighting Co., Ltd.

Address: The 2nd floor, Huatian Building, Shutian Road, Humen Town, Dongguan, China
Manufacturer: Olympia Lighting Co., Ltd.
Address: The 2nd floor, Huatian Building, Shutian Road, Humen Town, Dongguan, China

Sample Information:

Sample Name: LED NEON STRIP

Sample No.: BCTC-FY161105420SN

Sample Model: F15A, F21A, F15RGB, F21RGB, F15DMX, F21DMX, F16A

Sample Size:

Sample Weight: /
Sample Quantity: 2PC
Sample Description: Normal

Test Information:

Test ltem: IKO8

Receive Day: Aug. 16, 2016

Testing Day: Nov. 16, 2016 -Nov. 22, 2016
Preconditioning: /

Test Result:

After the test, the sample is normal, no damage.
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Test Item 1: IK08

1. Test Standard: IEC 62262: 2002

2. Test Equipment:

Date: Nov. 22, 2016
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Equipment Name Equipment Model Equipment No. Calibration Useful-life
Vertical Hammer FZ-1214 BCTC043 Nov 25, 2017
Steel Ruler FZ-1112A BCTC029 Nov 01, 2017

3. Test Remark & Notes:

(1) Place the sample on the ground, drop the Vertical Hammer which weight is 1.7kg to impact the surface

of the sample from a height of 295mm, the impact energy is 5J.

(2) Impact for 3 times.

(3) Check the sample after the test.
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